

NOTICE OF PRODUCT CERTIFICATION



CERTIFICATION NO:	<u>NI011509-R3</u>
DATE:	<u>03/25/2013</u>
CERTIFICATION PROGRAM:	<u>Structural</u>
COMPANY:	<u>Loewen</u>
CODE:	<u>1862-1</u>
REVISION DATE:	<u>01/20/2020</u>

To verify that the "Notice of Product Certification" is valid, please visit www.NAMICertification.com to assure that the product is active and currently listed. This certification represents product conformity to the applicable specification and that certification criteria has been satisfied. A NAMI approved certification label must be applied to the product to claim certification status. Please review and advise NAMI if any corrections are required to this document.

COMPANY NAME AND ADDRESS	PRODUCT DESCRIPTION
<p>Loewen 77 Highway 52 West Steinbach, Manitoba R5G 1B2</p>	<p style="text-align: center;">“Aluminum Clad Wood StormForce Push Out Awning” Aluminum Clad Wood Awning w/Impact Glazing</p> <p style="text-align: center;">Configuration: XO Glazing: IG-3.1mm(1/8") Annealed Glass (Exterior)/Laminate- 3.9mm(5/32") Annealed Glass/2.3mm (0.090") SentryGlas® Plus Interlayer/3.9mm(5/32") Annealed Glass (Interior)</p> <p>Frame: W-1600mm(63") H-1000mm(39.38") Vent: W-1549mm(61") H-949mm(37.38")</p>

SPECIFICATION	PRODUCT RATING
<p>AAMA/WDMA/CSA 101/I.S.2/A440-08 AAMA/WDMA/CSA 101/I.S.2/A440-05 ASTM E1886-02/05/E1996-02/05 TAS 201/202-203-94</p>	<p style="text-align: center;">CW-PG70 1600 x 1000 (63 x 39)-AP AP-C70 1600 x 1000 (63 x 39) Design Pressure: +70/-70 psf Water Penetration Resistance Test Pressure: 730 Pa(15 psf) Canadian Air Infiltration/Exfiltration Level: A2 Wind Zone 4-Missile Level D Large Missile Impact Rated</p>

Product Tested By: Architectural Testing, Inc.
Report No: 91406.01-201-18/91406.02-201-18/91406.03-201-18/W-1921
Expiration Date: **March 31, 2027**

Administrator's Signature: _____

**NATIONAL ACCREDITATION AND
MANAGEMENT INSTITUTE, INC.**
4794 George Washington Memorial Highway
Hayes, VA 23072
Tel: (804) 684-5124/ Fax: (804) 684-5122